























V-Belt Tension

To ensure optimum power transmission from the
motor to the blade, the V-belt must be in good
condition and operate under proper tension.

V-belt tension should be checked at least every
month—more often if the bandsaw is used daily. If
the belt shows signs of cracks, fraying, and exces-
sive wear, replace it as instructed in the Service
section later in this manual.

Checking V-Belt Tension
1. DISCONNECT BANDSAW FROM POWER!

2. Open the lower wheel cover.

3. The V-belt is properly tensioned if there is
approximately 4" deflection of the V-belt
when you apply moderate pressure to it
between the pulleys (see the illustration in the
following figure).

—If the V-belt is not properly tensioned,
perform the following Tensioning V-Belt
procedure.

Pulley

Deflection
Pulley

Figure 58. Checking the V-belt tension.

Model G0555/G0555P (Mfg. Since 5/11)

Tensioning V-Belt

Tool Needed Qty
Hex Wrench 6mm.......ccuoveeeeeeeee e 1

To properly tension the V-belt:
1. DISCONNECT BANDSAW FROM POWERI!
2. Open the lower wheel cover and loosen the

motor adjustment and hinge cap screws
shown in Figure 59.

Adjustment |,
Cap Screw

Figure 59. Locations of the motor adjustment
and hinge cap screws.

3. Push the motor to the left (as viewed from the
front of the machine) until there is approxi-
mately 4" deflection in the V-belt between the
pulley when moderate pressure is applied.

4. Re-tighten both cap screws and close the
wheel cover.

-47-



Replacing V-Belt

To ensure optimum power transmission from the
motor to the blade, the V-belt must be in good
condition and operate under proper tension.

If the belt shows signs of cracks, fraying, and
excessive wear, replace it.

Tools Needed Qty
Hex Wrench Bmme........cooeeeeiiieeieeeeeeeeeeeeee e, 1
Wrench or Socket 13mm ......ccooovvveiiiiiiiiiiiiieine. 1
Replacement V-Belt (Part No. P0555068) ......... 1

To replace the V-belt:
1. DISCONNECT BANDSAW FROM POWER!

2. Put on heavy leather gloves and remove the
blade from the machine.

3. Loosen the motor adjustment and hinge cap
screws shown in Figure 60.

Adjustment
Cap Screw

Wheel Mount §
Bolt

inge L
o Soen

Figure 60. Locations of the wheel mount bolt,
and motor adjustment and hinge cap screws.

4. Move the motor to the right (as viewed from
the front of the bandsaw) so that the adjust-
ment cap screw slides to the right in the
slot—this will release the V-belt tension.

5. Roll the V-belt off the pulleys.

-48-

6. Unthread the wheel mount bolt clockwise
(left-hand thread), and remove it and the flat
washer from the wheel hub.

7. Taking care not to misplace the shaft key,
slide the wheel from the shaft.

8. Align the wheel keyway with the shaft key
and slide the wheel back onto the shaft.

9. Secure the wheel with the wheel mount bolt
and flat washer.

10. Position the V-belt on the desired pulleys,
then properly tension it, as instructed in the
V-Belt Tension subsection on Page 47.

11. Replace the blade, then properly track and
tension it (see Pages 21 and 24).

Shimming Table

To ensure accuracy when cutting stacked cuts or
circles, the table must be 90° to the back of the
blade, as shown in the figure below.

Blade ——

Square
| Table |

Figure 61. Checking the table to be
perpendicular to the back of the blade.

If the table is not perpendicular to the back of the
blade, correct this condition by placing shim stock
between the table and trunnions underneath it.

Tip: For fine adjustments, use electrical washers
on the bolts that secure the table.

Model G0555/G0555P (Mfg. Since 5/11)



Wheel Alignment

Wheel alignment is one of the most critical fac-
tors for optimal performance from your bandsaw.
Wheels are properly aligned when they are par-
allel with each other and in the same plane or
“coplanar” (see the illustration in the figure to the
right).

Heat, vibration, wandering, blade wear, tire wear
and overall bandsaw wear are considerably
decreased when the wheels are parallel and
coplanar. Additionally, wheels that are parallel and
coplanar automatically track the blade by balanc-
ing it on the crown of the wheel—this is known as
“coplanar tracking.”

Bringing the wheel into alignment may require
a combination of shimming a wheel and center/
lateral tracking the upper blade.

Tools Needed Qty
Straightedge 4 ft. ... 1
FiNe RUIBK ..coeeieeeeeee e 1
Wrench or Socket 13mMm ......coovivveiiiiiiiiiiiiie. 1
Wrench or Socket 19mm ......cooovvveeiiiiiiiiiiieiee, 1

Checking Wheel Alignment
1. DISCONNECT BANDSAW FROM POWER!

2. Remove the table.

3. With the blade on and properly tensioned,
hold a straightedge close to the center of
both wheels. Make sure the straightedge fully
extends across the rims of both wheels, as
shown in the figure below.

Figure 62. Checking if the wheels are coplanar.
Model G0555/G0555P (Mfg. Since 5/11)

O

Parallel, Not

Coplanar Coplanar

S

(V)

o)) .

S Straightedge ,
£ Contacts Top Shim
2 | | And Bottom of Wheel
& Both Wheels

1
H

—

Not Parallel Not Parallel
Not Coplanar Not Coplanar

)
]

&7

Adjust
Tracking

—— T

Figure 63. Wheel alignment illustration.

-49-



—If the wheels are parallel and coplanar, the
straightedge will touch the top and bottom
rims on both wheels. No further adjustment
is required.

—If the wheels are parallel but not coplanar,
the straightedge will touch the top and bot-
tom rims on one wheel, but will not touch
either rim on the other wheel. In this case,
shim the wheel that does not touch the
straightedge, as instructed in the following
Shimming a Wheel procedure.

—If the wheels are not coplanar, the straight-
edge will touch both rims of one wheel, but
at an angle to the other wheel. In this case,
you will need to adjust the tracking of the
upper wheel.

If the upper wheel is tilted from top to
bottom only, perform the Center Blade
Tracking procedure as instructed earlier in
this manual.

If the upper wheel is tilted from side to side,
perform Upper Wheel Lateral Adjustment
procedure that follows.

Shimming a Wheel

A wheel that is parallel with the other wheel, but
is not coplanar, must be shimmed by the distance
that it is not in the same plane with the other
wheel.

To shim a wheel:

DISCONNECT BANDSAW FROM POWER!

2. Adjust the upper wheel tracking so that it is

parallel with the bottom wheel.

3. With the straightedge touching both rims of
the wheel that does not need to be adjusted,
measure the distance away from the other
wheel with a fine ruler, as shown in the figure
below. The distance measured with the ruler
is the distance this wheel must be shimmed.

Figure 64. Measuring the distance to shim the
wheel to be coplanar.

4. Remove the wheel to be shimmed, then
place shimming washers in the amount mea-
sured in Step 3 onto the wheel shaft.

5. Re-install the wheel and secure it in place.

6. Re-install the blade, then properly tension it
for operation.

Note: Often the wheels may be coplanar with
the blade loose, then be pulled out of align-
ment when it is tightened.

7. Perform the previous Checking Wheel
Alignment procedure. If necessary to make
the wheels parallel, repeat this procedure.

8. When you are satisfied with the adjustment,

re-install the blade and close the wheel cov-
ers.

? Model G0555/G0555P (Mfg. Since 5/11)



Upper Wheel Lateral Adjustment

If the upper wheel is tilted laterally (side to side),
perform the following procedure to make it copla-
nar with the lower wheel.

There are two set screws in the upper wheel
bracket, shown in Figures 65—66, that adjust the
wheel tilt from side to side.

Front Adjustment
Set Screw

Figure 65. Front lateral adjustment set screw
(viewed with the upper wheel removed).

N

| N

Rear Adjustment ||
Set Screw )

Figure 66. Rear lateral adjustment set screw.

Model G0555/G0555P (Mfg. Since 5/11)

Tools Needed Qty
Hex Wrench 2.5mMmM ... 1
Wrench or Socket 19mMm ......ooovneviiieieeeee 1

To adjust the upper wheel laterally:
1. DISCONNECT BANDSAW FROM POWER!
2. Remove the blade from the machine.

3. Remove the hex nut that secures the upper
wheel, then slide the wheel from the shaft.

4. Thread one set screw out and thread the
other set screw in the same amount to tilt the
wheel laterally.

For instance, to tilt the right side of the upper
wheel back, thread the rear set screw out
and thread the front set screw in the same
amount.

5. Slide the upper wheel back on the shaft,
then repeat the Checking Wheel Alignment
procedure and, if necessary, repeat this pro-
cedure until the upper wheel is coplanar with
the lower wheel.

-51-



Blade Lead

Bandsaw blades may wander off the cut line
when sawing, as shown in the figure below. This
is called blade lead.

Blade lead is usually caused by too fast of a
feed rate, a dull or abused blade, or improper
blade tension. If your blade is sharp/undamaged,
properly tensioned, and you still have blade lead,
perform the following procedures.

Figure 67. Example of blade lead.
To correct blade lead:

1. Make sure the blade is properly tensioned
and the blade guides are adjusted correctly.

2. Uselesspressure when feeding the workpiece
through the cut—this will reduce the feed
rate.

3. Make sure the miter slot and fence are paral-
lel to the blade line (see the Aligning Table
and Aligning Fence procedures in this man-
ual for detailed information).

4. |If after Steps 1-3 there is still blade lead
present, compensate for this condition by
skewing the fence or shifting the table, as
instructed in the following procedures.

-52-

©

To skew your fence:

1. Cut a piece of scrap wood approximately %"
thick x 3" wide x 17" long. On the wide face of
the board, draw a straight line parallel to the
long edge.

2. Slide the bandsaw fence out of the way and
cut halfway through the board on the line by
pushing it into the blade. Turn the bandsaw
OFF and wait for the blade to stop. Do not
move the board.

3. Clamp the board to the bandsaw table, then
slide the fence over to the board so it barely
touches one end of the board.

4. Use a 4mm hex wrench to loosen the four
fence adjustment cap screws on top of the
fence, skew the fence so that it is parallel
with the scrap piece, then re-tighten the cap
SCrews.

5. Make a few cuts using the fence.

—If blade lead is still present, repeat Steps
1-4 until the blade and fence are parallel
with each other.

—Or, shift the table, as instructed in the fol-
lowing procedure.

To shift the table:

1. On a scrap piece of wood, mark a line that is
perpendicular to the front edge.

2. Cut halfway through the board on the line by
pushing it into the blade.

3. Turn the bandsaw OFF and wait for the blade
to stop.

4. Disconnect the bandsaw from power, then
use a 10mm wrench to loosen the six hex
bolts underneath the table that secure it to
the trunnion brackets.

5. Shift the table to compensate for the blade
lead, re-tighten the hex bolts, then re-connect
the bandsaw to power.

6. Repeat Steps 1-5 until there is no longer any
blade lead.

Model G0555/G0555P (Mfg. Since 5/11)



Blade Tensioner

The blade tensioner may need to be reset for one
of the following reasons:

Tool Needed

The blade tension quick release lever will not
move down into the horizontal position when
the tension scale is correctly adjusted for the
installed blade.

You have installed a blade of a different
length.

Hex Wrench 2.5mMmM .....c.oveeeieiiee e 1

To reset the blade tensioner:

1.

2.

DISCONNECT BANDSAW FROM POWER!

Move the blade tension lever up to the verti-
cal position to release blade tension, then
loosen the set screws on both spacers shown
in Figure 68.

Figure 68. Locations of spacers and ten3|oner

crossbar.

Model G0555/G0555P (Mfg. Since 5/11)

O

Rotate the spacers fully away from the cross-
bar, then rotate the blade tension knob so
that the red marker is at the blade width mark
for the installed blade.

Pull the quick release lever down to the hori-
zontal position.

Pull up on the tension knob to apply as much
tension on the blade as possible.

While maintaining the upward pressure on
the tension knob, thread the upper spacer
down until it touches the crossbar, then re-
tighten the set screw to secure it in place.

Thread the lower spacer down until it touches
the top of the tensioner casting, then thread
it back up 1-2 turns to leave a small space
above the casting and re-tighten the set
screw to secure the setting.

Move the quick release lever up to the vertical
position and make sure there is no tension on
the blade. If all the tension is not released,
the lower spacer needs to be threaded farther
down the shaft toward the tensioner casting.

-53-



Fence Scale
Calibration

You may need to recalibrate the fence scale after
changing or adjusting the blade, or if the scale
is not producing accurate cuts. Recalibrate the
fence scale by adjusting the hairline indicator on
the fence and testing your adjustment by cutting a
piece of scrap wood.

Tools Needed Qty
Phillips Screwdriver #1 ..........ccccvvvvvvvvieveieeeeeeee, 1

To calibrate the scale:

1. Set the fence anywhere along the scale and
locate a piece of scrap wood with at least one
straight edge.

Note: Joint the edge with a jointer if needed
to make the edge straight.

2. Hold the straight edge of the workpiece firmly
against the fence, and feed the workpiece
through the saw blade with a push stick.

3. Measure the width of the cut workpiece. The

width of the workpiece should match the
reading on the fence scale.

-54-

4. If the reading on the scale is not the same
as the width of the cut workpiece, loosen the
two screws on the magnifying window (see
Figure 69) and adjust it to match the width of
the cut workpiece.

Figure 69. Fence scale window and screws.

o

Re-tighten the screws—the scale is now cor-
rectly calibrated.

Model G0555/G0555P (Mfg. Since 5/11)



SECTION 8: WIRING

These pages are current at the time of printing. However, in the spirit of improvement, we may make chang-
es to the electrical systems of future machines. Compare the manufacture date of your machine to the one
stated in this manual, and study this section carefully.

If there are differences between your machine and what is shown in this section, call Technical Support at
(570) 546-9663 for assistance BEFORE making any changes to the wiring on your machine. An updated
wiring diagram may be available. Note: Please gather the serial number and manufacture date of your
machine before calling. This information can be found on the main machine label.

AWARNING
Wiring Safety Instructions

SHOCK HAZARD. Working on wiring that is con-
nected to a power source is extremely dangerous.
Touching electrified parts will result in personal
injury including but not limited to severe burns,
electrocution, or death. Disconnect the power
from the machine before servicing electrical com-
ponents!

MODIFICATIONS. Modifying the wiring beyond
what is shown in the diagram may lead to unpre-
dictable results, including serious injury or fire.
This includes the installation of unapproved after-
market parts.

WIRE CONNECTIONS. All connections must
be tight to prevent wires from loosening during
machine operation. Double-check all wires dis-
connected or connected during any wiring task to
ensure tight connections.

CIRCUIT REQUIREMENTS. You MUST follow
the requirements at the beginning of this man-
ual when connecting your machine to a power
source.

WIRE/COMPONENT DAMAGE. Damaged wires
or components increase the risk of serious per-
sonal injury, fire, or machine damage. If you notice
that any wires or components are damaged while
performing a wiring task, replace those wires or
components.

MOTOR WIRING. The motor wiring shown in
these diagrams is current at the time of printing
but may not match your machine. If you find this
to be the case, use the wiring diagram inside the
motor junction box.

CAPACITORS/INVERTERS. Some capacitors
and power inverters store an electrical charge for
up to 10 minutes after being disconnected from
the power source. To reduce the risk of being
shocked, wait at least this long before working on
capacitors.

EXPERIENCING DIFFICULTIES. If you are expe-
riencing difficulties understanding the information
included in this section, contact our Technical
Support at (570) 546-9663.

COLOR KEY

The photos and diagrams | BLACK BLUE vELLOW ==(Y)= IBII?UHET
i i i i YELLOW S

st viowed In color. You | | - @: rown .: GREEN . BLUE
can view these pages in GREEN GRAY PURPLE @ TUR- :@:
color at www.grizzly.com. | RED ORANGE PINK QUOISE

Model G0555/G0555P (Mfg. Since 5/11)

O

-55-



Wiring Diagram

( Start/Stop Switch

N B1|A1 j

[=|=|o]

Ground

| ; "

Figure 70. Motor and ON/OFF switch locations.

Neutral
I Ground
110 VAC
5-15 Plug 3 220
(Pre-wired) | 220 VAC
o Rewiredfor220V ot 6-15 Plug
(As Recommended)

Motor Motor
Pre-wired 200MFD B30VAC 20MFD 250VAG Rewired ; 23(‘)??;%35?837\55 ; 20MFD 350VAC |
for 110V r 220V ! o !
4 N\ i \

s | .

1 ! : |

4 & : L
2 ) | e

Ground i i |

@ : P
D —_L ! i E
n, - 1 I 1
\ Wt / i ] :

- @

READ ELECTRICAL SAFETY

ON PAGE 55!

Model G0555/G0555P (Mfg. Since 5/11)




PARTS

SECTION 9

Fl-LE o OF-FL

& 8
2T N\MM\:@«M\FW
» SNE-HL &

Sh\V-L1

4 S

SN\G-L1

%9
19

30

JWW ZAe-LL

HE

99

-57-

O

Model G0555/G0555P (Mfg. Since 5/11)



Main Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

1 P0555001 BASE (G555) 45  |P0555045 [LOWER WHEEL ASSEMBLY

1 P0555P001 BASE (G0555P) 46 |P0555009 |SHAFT WASHER 30 X 8 X 3MM

2 PB8OM HEX BOLT M16-2 X 55 47 |PB8IM HEX BOLT M8-1.25 X 20 LH

3 PWOSM FLAT WASHER 16MM 48  |P0555048 |LOWER WHEEL COVER (G0555)
4 PN13M HEX NUT M16-2 48  |P0555P048 |LOWER WHEEL COVER (G0555P)
5 P0555005 ALIGNMENT PIN 49  [P0555049 |KNOB M8-1.25

6 P0555006 LOWER WHEEL SHAFT 50 [PTLWO3M [INT TOOTH WASHER 8MM

7 P6204LLU BALL BEARING 6204 LLU 51 [P0555051 |DOOR LATCH STUD M8-1.25 X 14
8 PK23M KEY 5X 5 X 25 55 |PS08M PHLP HD SCR M5-.8 X 12

9 P0555009 SHAFT WASHER 30 X 8 X 3MM 56 P0555056 |CATCH

10 PS16M PHLP HD SCR M8-1.25 X 16 57  |P0555057 |ALIGNMENT BOLT M5-.8 X 27
11v2  |P0555011v2  [MOTOR 1HP 110/220V 60HZ V2.05.11 58 |PHTEK4M |TAP SCREW M4 X 8

11v2-1_ [P0555011V2-1 |[MOTOR FAN 59  [P0555059 |FRONT UPPER WHEEL COVER (G0555)
11v2-2  [P0555011V2-2 |[MOTOR FAN COVER 59  [P0555P059 |FRONT UPPER WHEEL COVER (G0555P)
11v2-3  |P0555011v2-3 |S CAPACITOR COVER 61A |P0555061A |REAR UPPER WHEEL COVER V2.07.07 (G0555)
11v2-4  |P0555011V2-4 |S CAPACITOR 200M 250V 61 |P0555P061 |REAR UPPER WHEEL COVER (G0555P)
11V2-5  |P0555011V2-5 |JUNCTION BOX 62 |PFSOIM  |FLANGE SCREW M5-.8 X 8
11V2-6  |P0555011vV2-6 |CENTRIFUGAL SWITCH 63 |P0555063 |UPPER WHEEL COVER HINGE
11V2-7 [P0555011V2-7 |CONTACT PLATE 64  [P0555064 |WHEEL COVER STANDOFF
11V2-8  [P62027Z BALL BEARING 620277 65 [P0555065 |LEFT BLADE GUARD

11V2-9  [P62052Z BALL BEARING 620572 66 [PWOsM FLAT WASHER 4MM

11V2-10 [P0555011V2-10 |R CAPACITOR COVER 67 |PHTEK2M |TAP SCREW M3.5 X 16

11V2-11 [P0555011V2-11 |R CAPACITOR 20M 250V 68  |P0555068 |RIBBED V-BELT 2000J5

12 P0555012 MOTOR PULLEY 69 |P0555069 |LOWER WHEEL COVER HINGE
13 PSS04M SET SCREW M6-1 X 12 70 [PFHO7M _ |FLAT HD SCR M5-.8 X 10

14v2  [P0555014V2  |ON/OFF SWITCH 110/220V V2.05.11 71 |PB20M HEX BOLT M8-1.25 X 35

15 PHTEK1M TAP SCREW M3.5 X 12 72 [PWO1M FLAT WASHER 8MM

16 PWO5M FLAT WASHER 4MM 73 |PLW04M  [LOCK WASHER 8MM

17 PS40M PHLP HD SCR M5-.8 X 16 74 |PNO3M HEX NUT M8-1.25

18 P0555018 TENSION INDICATOR 75 |P0555075 |CORD CLAMP

19 PTLWO02M EXT TOOTH WASHER 5MM 76 |PS08M PHLP HD SCR M5-.8 X 12

20 P0555020 SWITCH BOX 79 [P0555079 |GUIDE POST BRACKET

21 P0555021 SWITCH BOX MOUNT 80  [PTS001M |THUMB SCREW M6-1 X 16

23 PS19M PHLP HD SCR M5-.8 X 6 81 |P0555081 |GUIDE SPACING SLEEVE

24 P0555024 STRAIN RELIEF 82 |P6000ZZ  |BALL BEARING 6000ZZ

25 P0555025 POWER CORD 16G 3C 6FT 5-15 83 |PFS06M  |FLANGE SCREW M6-1 X 8

26 P0555026 MOTOR CORD 84 P0555084 |GUIDE POST

27 P0555027 STRAIN RELIEF 85  [PLWOIM _ |LOCK WASHER 5MM

28 P0555028 UPPER FRAME ARM (G0555) 86 [PCAP78M |CAP SCREW M5-.8 X 40

28 P0555P028 UPPER FRAME ARM (G0555P) 88  [P0555088 |LOWER RIGHT BLADE GUARD
29 P0555029 KNOB BOLT M10-1.5 X 30 89  |P0555089 |UPPER GUIDE BRACKET

30A P0555030A UPPER WHEEL SLIDING BRACKET v2.07.07| |90  |P0555090 |UPPER RIGHT BLADE GUARD
30A-1  |PSS31M SET SCREW M5-.8 X 8 91 |Pwo3M FLAT WASHER 6MM

3 PWNO2M WING NUT M8-1.25 92 |PBO5M HEX BOLT M6-1 X 8

32 P0555032 KNOB BOLT M8-1.25 X 45 93 [P0555093 |LOWER GUIDE BRACKET

33A P0555033A BLADE ADJ SCR ASSY 7" THREAD 94 [PWO3M FLAT WASHER 6MM

34 P0555034 DOWEL PIN 95 |PBOSM HEX BOLT M6-1 X 20

35 P0555035 UPPER WHEEL SHAFT HINGE ASSY 96 |PCAP33M |CAP SCREW M5-.8 X 12

35-1 P0555035-1 UPPER WHEEL SHAFT 97 |P0555097 |TABLE

352 PRP14M ROLLPIN3 X 6 98 |P0555098 |TABLE INSERT

35-3 P0555035-3  |UPPER WHEEL SHAFT HINGE 99 [PRP15M  |ROLLPIN3 X8

38 P0555038 COMPRESSION SPRING 3.8 X 13.5 X 81 100 |P0555100 [TABLE PIN

39 PSNO4M SQUARE NUT M10-1.5 101 |P0555101 [TRUNNION

40 P0555040 UPPER WHEEL 102 [P0555102 |SCALE

41 T23070 WHEEL TIRE 14" 103 [P0555103 |TRUNNION CLAMP SHOE

42 PN24M HEX NUT M12-1.25 104 |PBO2M HEX BOLT M6-1 X 12

43 PR21M INT RETAINING RING 35MM 105 |P0555105 | TRUNNION SUPPORT BRACKET
44 P6202LLU BALL BEARING 6202 LLU

-58-

©

Model G0555/G0555P (Mfg. Since 5/11)




Main Parts List

REF PART # DESCRIPTION REF PART # DESCRIPTION

106 |PB26M HEX BOLT M8-1.25 X 30 129 [P0555129 ECCENTRIC SHAFT

108 ([P0555108 POINTER 130A [PSS31M SET SCREW M5-.8 X 8
109 |PFSO3M FLANGE SCREW M5-.8 X 6 130B [PSS0O7M SET SCREW M5-.8 X 5
110 [P0555110 KNOB M10-1.5 131A |P0555131A UPPER LOCK COLLAR
111 (PB73M HEX BOLT M10-1.5 X 50 131B |P0555131B LOWER LOCK COLLAR
112 (PB82M HEX BOLT M8-1.25 X 80 132 [PW04M FLAT WASHER 10MM
113 |PNO3M HEX NUT M8-1.25 133 |P0555133 QUICK RELEASE LEVER
114 [P0555114 MITER GAUGE ASSEMBLY 134 |PWO1M FLAT WASHER 8MM

115 |PCAP31M CAP SCREW M8-1.25 X 25 135 |P0555135 BUSHING

116 |PLWO04M LOCK WASHER 8MM 136 |PCAPO1M CAP SCREW Mé6-1 X 16
117  (PWO1M FLAT WASHER 8MM 137 |P0555137 SPACER

118 |P0555118 STEEL BALL 138 |PB15M HEX BOLT M8-1.25 X 40
119 [P0555119 COMPRESSION SPRING 1.5 X5 X 9 139 [(PLNO4M LOCK NUT M8-1.25

120 |PSS30M SET SCREW M10-1.5 X 10 140 |P0555140 SUPPORT PLATE

121 |PSS98M SET SCREW M8-1 X 35 141 [P0555141 PIVOT ARM

122 |P0555122 MICRO ADJUSTING NUT 1.65 142  |PLWO04M LOCK WASHER 8MM
123 (PB0O8M HEX BOLT M6-1 X 20 143 (PBO9M HEX BOLT M8-1.25 X 20
124 |P0555124 CORD CLAMP 151  |PWO1M FLAT WASHER 8MM

125 |PS08M PHLP HD SCR M5-.8 X 12 152  |PS08M PHLP HD SCR M5-.8 X 12
126 |PLNO1M LOCK NUT M4-.7 153 |PTLWO2M EXT TOOTH WASHER 5MM
127 (PW0O2M FLAT WASHER 5MM 154 |P0555154 SPACER 8MM

128 |P608ZZ BALL BEARING 6082Z

Model G0555/G0555P (Mfg. Since 5/11)

O

-59-




REF PART # DESCRIPTION REF PART # DESCRIPTION

201 |P0555201 STAND TOP (G0555) 208 |PFNO2M FLANGE NUT M6-1

201 |P0555P201 STAND TOP (G0555P) 209 |P0555209 UPPER STAND BRACE (G0555)
202 |PCB06M CARRIAGE BOLT M8-1.25 X 16 209 |P0555P209 UPPER STAND BRACE (G0555P)
204 |PFNO1M FLANGE NUT M8-1.25 210 |P0555210 LOWER STAND BRACE (G0555)
205 |P0555205 STAND SIDE (G0555) 210 [P0555P210 LOWER STAND BRACE (G0555P)
205 |P0555P205 STAND SIDE (G0555P) 211 [PNO8 HEX NUT 3/8-16

206 |PB83M HEX BOLT M6-1 X 16 212 |[PWO04M FLAT WASHER 10MM

207 |PWO3M FLAT WASHER 6MM 213 |P0555213 STAND FOOT
-60-

©

Model G0555/G0555P (Mfg. Since 5/11)




REF PART # DESCRIPTION REF PART # DESCRIPTION

300 |P0555300 FENCE KIT ASSEMBLY W/RAILS 314 |P0555314 REAR FENCE RAIL

301 |P0555301 FRONT FENCE RAIL 315 |PNO1M HEX NUT M6-1

302 |P0555302 FENCE BASE 316 [PFS04M FLANGE SCREW M4-.7 X 6
303 |P0555303 FENCE MOUNT ROD 317 |P0555317 FRONT RAIL END CAP
304 |P0555304 LOCK SHAFT 318 |P0555318 FENCE END CAP

305 |P0555305 SPRING PLATE 319 |P0555319 REAR RAIL END CAP

306 |P0555306 SPACER PLATE 320 |PHTEK3M TAP SCREW M3.5 X 8

307 |P0555307 FENCE 321 |P0555321 SCALE

308 |P0555308 SLEEVE 322 |PNO1M HEX NUT M6-1

309 |P0555309 LOCK HANDLE 323 |PLWO3M LOCK WASHER 6MM

310 |P0555310 FENCE STAND-OFF 324 |[PCAPO1M CAP SCREW Mé6-1 X 16
311 |P0555311 SCALE WINDOW 325 |PB0O8M HEX BOLT M6-1 X 20

312 [PCAP83M CAP SCREW M6-1 X 55 326 |PFSO5M FLANGE SCREW M4-.7 X 10
313 |P0555313 LOCK CAM 327 |PWO3M FLAT WASHER 6MM

Model G0555/G0555P (Mfg. Since 5/11)

-61-



Labels

144V2 bosss

144V2 \ =l \\” j '

214
gr,'zz]y.fﬂm
-
-
REF PART # DESCRIPTION REF PART # DESCRIPTION
144V2 [P0555144V2 MACHINE ID LABEL V2.05.11 (G0555) 155 |G9987 GRIZZLY NAMEPLATE
144V2 [P0555P144V2 |MACHINE ID LABEL V2.05.11 (G0555P) 156 |[PPAINT-1 GRIZZLY GREEN TOUCH-UP PAINT
145 PLABEL-11 SAFETY GLASSES LABEL 157 |PPAINT-11 GRIZZLY PUTTY TOUCH-UP PAINT
146 P0555146 MODEL NUMBER LABEL (G0555) 214 |P0555P213 GRIZZLY.COM LABEL
147 PLABEL-18 UNPLUG BANDSAW LABEL 216 |P0555P216 MODEL NUMBER LABEL (G0555P)
148 PLABEL-23 BANDSAW DOOR LABEL 217 |PLABEL-75 POLAR BEAR LOGO
149 PLABEL-14 ELECTRICITY LABEL 218 |PPAINT-24 POLAR BEAR WHITE TOUCH-UP PAINT

AWARNING

Safety labels help reduce the risk of serious injury caused by machine hazards. If any label comes
off or becomes unreadable, the owner of this machine MUST replace it in the original location
before resuming operations. For replacements, contact (800) 523-4777 or www.grizzly.com.

-62- E Model G0555/G0555P (Mfg. Since 5/11)



CUT ALONG DOTTED LINE

Grizzly WARRANTY CARD

Industrial, Inc.

Name

Street

City State Zip
Phone # Email Invoice #
Model # Order # Serial #

The following information is given on a voluntary basis. It will be used for marketing purposes to help us develop
better products and services. Of course, all information is strictly confidential.

1. How did you learn about us?
Advertisement Friend Catalog
Card Deck Website Other:

2.  Which of the following magazines do you subscribe to?

Cabinetmaker & FDM Popular Science Wooden Boat

Family Handyman Popular Woodworking Woodshop News
Hand Loader Precision Shooter Woodsmith

Handy Projects in Metal Woodwork

Home Shop Machinist RC Modeler Woodworker West
Journal of Light Cont. Rifle Woodworker’s Journal
Live Steam Shop Notes Other:

Model Airplane News Shotgun News

Old House Journal Today’s Homeowner

Popular Mechanics Wood

3. What is your annual household income?

$20,000-$29,000 $30,000-$39,000 $40,000-$49,000
$50,000-$59,000 $60,000-$69,000 $70,000+
4. What is your age group?
20-29 30-39 40-49
50-59 60-69 70+
5. How long have you been a woodworker/metalworker?
0-2 Years 2-8 Years 8-20 Years 20+ Years
6. How many of your machines or tools are Grizzly?
0-2 3-5 6-9 10+
7. Do you think your machine represents a good value? Yes No
8. Would you recommend Grizzly Industrial to a friend? Yes No

9. Would you allow us to use your name as a reference for Grizzly customers in your area?
Note: We never use names more than 3 times. Yes No

10. Comments:




FOLD ALONG DOTTED LINE

“ ‘ ” Place
Stamp

Here

Grizzly

GRIZZLY INDUSTRIAL, INC.
P.O. BOX 2069
BELLINGHAM, WA 98227-2069

FOLD ALONG DOTTED LINE

Send a Grizzly Catalog to a friend:

Name
Street
City State Zip

TAPE ALONG EDGES--PLEASE DO NOT STAPLE



WARRANTY AND RETURNS

Grizzly Industrial, Inc. warrants every product it sells for a period of 1 year to the original purchaser from
the date of purchase. This warranty does not apply to defects due directly or indirectly to misuse, abuse,
negligence, accidents, repairs or alterations or lack of maintenance. This is Grizzly’s sole written warranty
and any and all warranties that may be implied by law, including any merchantability or fitness, for any par-
ticular purpose, are hereby limited to the duration of this written warranty. We do not warrant or represent
that the merchandise complies with the provisions of any law or acts unless the manufacturer so warrants.
In no event shall Grizzly’s liability under this warranty exceed the purchase price paid for the product and
any legal actions brought against Grizzly shall be tried in the State of Washington, County of Whatcom.

We shall in no event be liable for death, injuries to persons or property or for incidental, contingent, special,
or consequential damages arising from the use of our products.

To take advantage of this warranty, contact us by mail or phone and give us all the details. We will then
issue you a “Return Number,” which must be clearly posted on the outside as well as the inside of the
carton. We will not accept any item back without this number. Proof of purchase must accompany the
merchandise.

The manufacturers reserve the right to change specifications at any time because they constantly strive to
achieve better quality equipment. We make every effort to ensure that our products meet high quality and
durability standards and we hope you never need to use this warranty.

Please feel free to write or call us if you have any questions about the machine or the manual.

Thank you again for your business and continued support. We hope to serve you again soon.



LI

TOO0L WEBSITE

Buy Direct and Save with Grizzly® — Trusted, Proven and a Great Value!
~Since 1983~

{Visit Our Website Today For}

Current Specials!

ORDER
24 HOURS A DAY!
1-800-523-4777

I AMERICAN
VISA | (MasterCard @
) A o PFRE5




